EPA-670/2-73-060
August 1973

Environmental Protection Technology Series




RESFARCH REPORTING SERIES

Research reports of the Office ot Research and
Monitoring, Environmental Protection Agency, have
been grouped into five series. These five brcad
categories were established to facilitate further
development and application of environmental
technology. Elimination of traditional grouping
was consciously planned to foster technology
transfer and a maximum interface 1in related
fields. The five series are:

1. Envircnmental Health Effects Research
2. Environmental Protection Technology
3. Ecological Research

4. Environmental Monitoring

S. Socioceconomic Environmental Studies

This report has been assigned to the ENVIRONMENTAL

PROTECTION TECHNOLOGY series. This series
describes research performed to develop and
demonstrate instrumentation, eguipment and

methodology to rxepair or prevent environmental
degradation from point and non-point sources of
pollution. This work provides the new or improved
technology required for the control and treatment
of pollution sources to meet environmental quality
standards.



EPA-670/2-73-060
August 1973

ENHANCING TRICKLING FILTER PLANT PERFORMANCE

BY CHEMICAL PRECIPITATION

by

Robert E. Derrington
David H. Stevens
James E. Laughlin

For the: City of Richardson, Texas
Richardson, Texas 75080

Grant No. S800685
Project 11010 EGL

Project Qfficer

Richard C. Brenner
U. S. Environmental Protection Agency
National Environmental Research Center
Cincinnati, Ohio 45268

Prepared for

OFFICE OF RESEARCH AND DEVELOPMENT
U. S. ENVIRONMENTAL PROTECTION AGENCY
WASHINGTON, D. C. 20460

For sale by the Superintendent of Documents, U.8. Government Printing Office, Washington, D.C. 20402 - Price $1.45



EPA REVIEW NOTICE

This report has been reviewed by the Office of Research and
Development, EPA, and approved for publication. Approval does
not signify that the contents necessarily reflect the views
and policies of the Environmental Protection Agency, nor does
mention of trade names or commercial products constitute
endorsement or recommendation for use.

ii



ABSTRACT

Two years of plant-scale studies indicated metal addition was an

~ effective effluent polishing technique at this conventional waste-
water treatment plant. Effluent phosphorus (P), five-day BOD_ and
suspended solids were reduced to 0.5, 5, and 7 mg/l respectively.
Aluminum sulfate was more effective than ferric chloride., Alum
addition ahead of the final clarifier proved the best arrangement.
An optimum mole ratio (metal/phosphorus) of 1.6 developed; this
ratio shows moles of aluminum fed per mole of incoming total phos-
phorus. Chemical costs, of which one-third was for transportation,
were 5 cents per 1,000 gallons of flow treated, or 36 cents per
pound of phosphorus removed when in the 96 percent removal range.
Chemical addition doubled the volume of digested sludge but de-
watering on sand beds took half as long as previous conventional
operations. During this demonstration the treatment system re-=
ceived some 1.6 MGD of typical domestic discharge, essentially

its design loading. Hydraulic loading on clarifiers was minimized
by drastic reduction of recirculation flows.

This report was submitted by the City of Richardson, Texas (p. O.
Box 309, Zip Code 75080) in fulfillment of Grant Number 11010 EGL,
Project Number S800685 under the partial sponsorship of the U. S.
Environmental Protection Agency.

iii



CONTENTS

SECTION PAGE
I CONCLUSIONS 1
II RECOMMENDATIONS 3
III INTRODUCTION 5
Project Development and Schedule 5
Fundamentals of Metal Salt Addition 6
v DESCRIPTION OF TREATMENT FACILITIES 9
Facilities Prior to Project 9
Modifications to Treatment Units 11
Improvements in Flow Control and Sampling ‘ le
Miscellaneous Improvements 17
Costs of Modified Facilities 18
Pilot Tertiary Treatment Units 19
v PLANT LOADING AND CONVENTIONAL PERFORMANCE 21
Vi ALUM TRIAL 27
Chemical Feed Preceding Final Clarifier 31
Chemical Feed Preceding Primary Clarifiers 33
Split Feeding to Primary and Final Clarifiers 36
General Observations 37
VII IRON TRIAL 39
General Observations 48
VIII EXTENDED ALUM RUN 51
Effect of Supernatant Treatment on Performance 54



CONTENTS (Continued)

SECTION PAGE
Effect of Low Wastewater Temperature
on Performance 55
Effect of Peak Flow Rates on Performance 56

Effect of Varying Metal to Phosphorus Mole

Ratio on Performance 58

Chemical Costs 59

Effluent Sulfate Levels 60

Effluent Alkalinity Levels 6l

Sludge Production 62

IX PILOT-SCALE FILTRATION AND CARBON ADSORPTION o5
X DISCUSSION 71
Overall Results 71

Equipment and Facilities 73

Clarifier Performance 74

Sludge Production, Digestion, and Drying 75

Supernatant Treatment 77

Pilot Adsorption and Filtration 78

Drainage from Sand Drying Beds 79

Things That Did Not Work 80

Unanswered Questions 82

Costs 83

XTI ACKNOWLEDGMENTS 85
XII REFERENCES 87
XIII APPENDICES 89

vi



10

11

12

13

14

15

16

17

18

19

20

22

FIGURES

Twenty-Four Month Schedule of Data Accumulation
Treatment Plant Prior to Modification

Original Batch-Type Supernatant Treatment System
Plant Modified for Chemical Addition

Conversion of Junction Box to Flash Mix Unit

Improved Continuous Supernatant Treatment System
Recirculation Sampler

Pilot Units for Filtration and Adsorption

Typical Variation in Incoming Phosphorus Concentration
Typical Variation in Incoming Phosphorus Load

Results of Alum Treatment of Digester Supernatant
Clarifier Detention Periods at Various Flows

Alum Trial Activities, Fall 1970

Jar Tests of Phosphorus Removal with Alum

Plant Performance with Too Few Alum Feed Adjustments
Plant Performance after Adjustment of Alum Feed Rates
Results of Alum Feed Preceding Final Clarifier

Effluent Phosphorus Profile When Feeding Alum Ahead
of Primary Clarifiers

Results of Alum Feed Ahead of Primary Clarifiers
Effluent Phosphorus Profile During Split Feed of Alum
Iron Trial Schedule, Winter 1971

Jar Tests of Phosphorus Removal with Ferric Chloride

vii

PAGE

10

12

13

15

17

20

22

23

24

26

27

28

29

32

33

34

36

39

40



24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

FIGURES (Continued)

Phosphorus Removal Trends when Feeding Ferric Iron
to Final and Primary Clarifiers

Results when Feeding Iron Prior to Final Clarifier
Results when Feeding Iron to Primary Clarifiers

Phosphorus and Iron Leakage when Feeding Ahead
of Primary Clarifiers

Phosphorus and Iron Leakage when Feeding Ahead
of Final Clarifier

Summary of Iron Leakage Data

Reduction of Iron Leakage with Polymer

Reduction of Iron Leakage through Treatment Units
Extended Alum Run Activities, April 1971 - March 1972
Overall Performance During Extended Alum Run

Typical Daily Performance During Optimized Control
Effect of Untreated Supernatant on Plant Performance

Plant Performance Problems from Infiltration and
Untreated Supernatant

Effect of Plant Flow on Effluent Phosphorus

Relation of Effluent Phosphorus to Flow Through
the Final Clarifier

Relationship of Mole Ratio to Effluent Phosphorus

Cost of Chemical Injected for Various Levels of
Effluent Phosphorus

Relationship of Effluent Sulfate to Effluent
Phosphorus

viii

PAGE

41
42

43

44

45
46
47
48
51
52
53

54

55

57

58

59

60

6l



NO.

41

42

43

44

45

FIGURES (Continued)

Relationship of Effluent Alkalinity to Effluent
Phosphorus

Schedule of Pilot Tests
Performance of Multi-Media Filter and Carbon Columns

COD Levels in Wastewater Passing Through 14-Ft
Carbon Column

Service Time Until COD Breakthrough at Various
Depths of Carbon

ix

PAGE

62
65

66

68

69



TABLES

Data on Treatment Units

Duration of Flash Mix and Flocculation
Character of Inflow and Conventional Effluent
Loads on Biological Units and Clarifiers
Plant Performance puring Extended Alum Run

Typical Low Temperature Performance

PAGE

11

14

21

25

53

56



SECTION I

CONCLUSIONS

Based on two years of mineral addition to the 1.6 MGD City of Richardson,
Texas, single-stage standard-rate trickling filter plant:

1. Characteristics of the wastewater were typical of
domestic sewage.

2. The plant was operating at near design load during the
project. Hydraulic loadings on clarifiers were kept
low by reducing recirculation to a minimum. Daily
peak flows were minimized by control of main pumps.

3. Addition of liquid alum ahead of the final clarifier was
the easiest and most effective means of chemical addition.
Mole ratios (Al/P) of 1.6/1.0 yielded consistent effluent
concentrations (mg/l) of 0.5 for phosphorus, 5 for BODg
and 7 for suspended solids. This level of treatment
represents a significant upgrading of overall performance
compared to the capabilities of the plant when operated in
a conventional mode without chemical addition.

4, Chemical costs were 5 cents per thousand gallons flow, or
36 cents per pound of phosphorus removed, with phosphorus
removal at the 96 percent level.

5. Higher aluminum dosages, as much as 50 percent more than
cited in 3 above, produced only slightly better results.

6. Addition of ligquid alum ahead of the primary clarifiers
was not as effective an approach as alum addition to the
final clarifier and caused solids handling problems in
the digesters. 8Split feed (simultaneously to primary and
final clarifiers) was an effective approach but was not
worth the extra effort required.

7. Liquid ferric chloride addition did not work as well as
alum addition. Discrete iron colloids escaped the treat-
ment system under all iron addition approaches tried.
Effluent quality did not match alum treatment even at iron/
phosphorus mole ratios of 2/1.

8. Polymers aided in the capture of discrete colloids but
were not needed when alum addition was performed properly.



lo‘

lll

12.

To prevent phosphorus breakthrough, the rate of metal
addition had to be matched with the incoming phos-
phorus load. This reguired changing pump settings four
times per day.

Separate supernatant treatment was necessary for optimum
plant performances. A single continuous alum treatment
system reduced pollutants in supernatant to levels
below those found in raw wastewater,

Residual pollutant levels in alum clarified trickling
filter effluent were reduced by 50 percent or more after
passage through a tertiary pilot-scale high-rate multi-
media filter unit. When pilot carbon columns were added
to the tertiary sequence, pollutants were reduced to near
trace levels.

Chemical treatment doubled the volume of anaerobically
digested sludge to be handled; however, the digested
sludge could be dried on and removed from sand beds in
half the usual time.



SECTION II

RECOMMENDATIONS

The personnel involved in this project have pooled their observations
and experiences to offer suggestions to others considering similar
operations.

To those who wish, outside of chemical addition, to improve overall
plant performance:

1. Treat supernatant from anaerobic digesters before
returning it to the plant inflow. Such treatment
can involve a simple continuous system which yields
a very treatable return liquor. Cost should be less
than one guarter cent per thousand gallons of plant
flow.

2. When sand beds are "stripped" of dry sludge, take
time to maintain them. Fluff or scarify the sur-
face of the beds and let the sand dry. Add coarse
sand as required to offset attrition. These simple
measures can cut drying time by one-third and pro-
duce bed underflow of secondary effluent quality.

3. Require operators to become members of the laboratory
team. Encourage them to observe gross features such
as turbidity, color, and smell. Also, have them
make in situ tests for temperature, pH, dissolved
oxygen and settable solids. More to the point,
teach operators to respond to changes in these
parameters rather than report them for historical
record only,.

To those who wish to enhance effluent quality by chemical addition at
a standard-rate trickling filter plant:

1. Provide continuous around-the-clock operation at the
[...]
7 _11.99 |- - - 1. - - 1- - - - - - -

8 | 2.11 |- - - - - - |- - - - - - -

9 |2.02 {132} 99! 5 |250 | 177] 31 |144 | 110] - 8.9( 7.3]1.1 2.03
10 | 1.87 86| 74| 5 {322 | 204/ 35 {112{ 116 14 | 9.7| 7.8{1.5 1.46
11 {3,911} 75| 53| 2 (228 { 186/ 38| 78| 82} 13 | 8.8 7.8!1.4 1.57
12 |1 1.83 J1074 67| 4 |206 | 176] 34 1118) 52) 6 | 7.7] 6.3}1.1 1.88
13 13,72 1109) 63} 4 234 | 182 36 | 100| 62] 8 | 7.6! 6.1/0.8 2.02
14 1.63 | - - - - - - - - - 1= - - -

15 1.69 | - - - |- - - |- - - - - - -

16| 1.67 91| 90| 2 |288 | 192| 40| 84| 80| 12 | 8.8 6.7{0.7 2.48
17 | 1.84 1129 - 2 352 | - 68 | 108 | - 32 [10.8] 8.4[1.2 1.33
18 | 1.70 |189] 90{ 4 [328 | 218 39]194] 112} 9 | 8.8} 7.9/1.0 2.07
19 [ 1.75 |125! 86l 4 |276 | 206] 47 102} 78] 11 | 9.4] 7.2/1.0 1.88
20 | 1.65 |114] 64} 2 1250 | 166| 28 | 212] 60| - |10.1} 5.1]0.6 1.96
21 | 1.75 |- - - |- - - [~ - - |- - - -

22 {1 1.17 |- - - |- - - |- - - |- - - -

23 | 1.77 {164 971 1 1326 | 2 35 1120 92 10 |11.0} 7.9/0.5 1.87
24 | 1.83 1761 87| 21376 | 219 47 |132] 106 13 [12,8] 8,7(0,9 1.32
25 | 1.73 [ 159] 99| - (402 | 236] 39| 146 88| 7 110.0] 7.0,0.5 1.79
26 | 1.73 1200} 108] 2 |434 | 179 43 [460] 78] 8 | 9.6] 5.2/0.5 1.87
27 | 1.78 l190] 133] 3 321 ] 188 391122 60} 1 | 8.9] 6.4 0.6 1.96
28 11,75 | - - - 1- - - |- - - |- - - -

29 | 1.17 | - - - |- - - 1. - - |- - - -
30 | 1.74 | 152] 102| 4 302 226 271136 981 - |11.5| 7.8 0.5 1.82
31 | 1.71 | 161] 99l 33871 229 40| 154| 96] 2 |10.8| 7.6{0.6 1.68
hAvuL 1.77 | 133] 82| 3 {300l 200 40| 164! 107} 36 | 9.4 7,21.0 1.84

RW - Raw Wastewater
PE - Primavy bizluent
Final Effluent

FE -

113

SS - Suspended Solids
TP - Total Phosphorus

Flow¥-Design
p#i- Tot,

= 15 MGD

Phos. in RW



TABLE 1 - APPENDIX C
DETAILED SUMMARY OF MAJOR PARAMETERS DURING EXTENDED ALUM RUN

__ FEBRUARY 1972

A Ry s LBODs (me/1) | coD (mg/1) | S5 (mg/L) TR (mp/1 P) | OUE
E |(MGD) | RW | PE! FE|RV | PE | FE|RW |PE | FE | RW | PE | FE | (Al/P%%)
1 |2.01 {141 ] 68! 6 | 334] 194, 59 }120 {9 (36 (9.6 6.1 2,0{ 1.6l

2 {1.82 |143 ) 88| 2 | 370] 233] 44 li72 p14 |20 N10.8) 7.7/ 0,8] 1,58

3 |1.61 |140 | 55| 3 | 269] 178] 48 !114 |68 8 |8.6|6.3] 0.4 2,24

4 {1.51 |- - - |- - - |- - - - - - -

5 l1.71 |- - - |- - - - - - - - - =

6 |1.72 11661103 5 | 302] 190] 24 |114 |90 7 12,71 7.6] 0.2 1.67

7 |1.78 167} 85| 6 | 414] 240 56 | 254 100 | 14 |12.2] 9.4] 0.4] 1.43

8 |1.69 [210] 98| 5 | 372] 212] 36 |150 | 94 8 110.5} 7.3] 0,3] 1.75

9 |1.73 J1e3{112] 1 | 440] 255| &4& |140 102 7 10.50 6.7 0.4} 1.71
10 {1.62 {1264 78] 2 | 332| 238/ 52 | 90 {108 6 {10.7] 7.0 0.4] 1.91
11 1.77 - - - - - - - - - - - - -

12 11.74 |- - -4 - - |- - - - - - -

13 |1.73 3156 {1172} 2 | 312] 312} 40 [104 114 7 184l 7.9l 0.4] 2.51
14 11.75 1177 104! 1 | 440| 255{ 33 |142 022 |11 |12.8| 8,4 0.5] 1.38
15 11,73 [1524 921 2 | - - - 96 104 7 11.61 7.3} 0,47 1.54
16 [ 1.71 [185 (130 3 ] 392| 250{ 31 [136 106 |10 }12.8] 8.2} 0.4} 1.42
17 {1.74 |15t {121 1 ) 298| 214} 24 | 94 126 |14 | - 7.8/ 0.4] -

18 | 1.63 |- - - 1- - - - - - - - - -

19 | 1.64 |- - - - - - 1. - - - - - -

20 | 1.61 11581119{ & | 362] 280/ 25 {188 150 |37 ]11.5]10.0] 0.2} 1.97
21 | 1.60 }149 1108 6 | S46| 283] 40 1156 118 6 112.0] 9.8 0.4] 1.61
22 | 1.72 {164 | 143 5 | 345] 306| 40 |144 128 |12 [12.2/10.2} 0.5 1.48
23 | 1.75 |147 | 62| 4 | 389| 230] 36 | 220 N38 7 |12.8| 8.8] 0.5/ 1.38
264 11.74 1127 ] 97110 | 303| 260] 36 {198 184 |51 [10,8) 9,0/ 0,5, 1.6
25 11,70 |- - -1 - - - |- - - - - - -

26 11,71 - - -1 - - - - - - - - - -

27 11.59 11751153] 7 | s576| 278 39 {108 120 |13 [12,1110.3! 0.7; 1.90
28 1 1.70 1199 1143| 6 | 460] 310| 40 [ 118 p32 |14 112,0010,1} 0.7} 1.70
29 {1.45 |186 154] 5 | - - - l164 D18 | 8 |12.7] 7.9/ 0.5/ 1.68
30 - - - - - - - - - - - - - -

I - - it S B B e SRS SR Sthe I -

avel 1.70 (161 ] 1061 &4 | 382| 248 39 {144 f116 | 14 |I1.4 8.3 0.5/ 1.71
RW - Raw Wastewater §S - Susxpended Solids
PE - Primary Effluent 1P - Total Phosphorus
FE - Final Efflucnt Flow#-Design = 1.5 MCGD

11

pito Tot,

Phos. in RW



TABLE 1 - APPENDIX C
DETAILED SUMMARY OF MAJOR PARAMETERS DURING EXTENDED ALUM RUN

MARCH 1972

SEN LODs (mg/1) | €OD (me/1) | SS (me/1) TP (we/1 p) | LOLE

T | FLOW: = RATTO

E (MGD) Ry PL FF 1 RW PE FE | RW Pk FE RW PE FE | (AL /P'?’{* )

1 11.65 |250[ 181! 5 | 508/340 | 51 190|162 7 |10.8] 9,2/0.4 . 1.74

2 1a1.s4 (1471116 6 1 3200273 | 43 [102]106} 7 }12.2) 8.1/0,3 | 1.68

3 11.63 |- - S T . - - 1o - 1= -

4 11.68 |- - -l - 1- - |- - - |- - |- -

5 11.71 {164 138] 7 | 336|332 | 47 |216| 166] 17 [12.5/10.6/0.4 | 1.71 |
6 11.63 |248) 246 6 | 5911360 | 4732160 176] 4 113.4111.0/0,5] 1.42

7 11,54 1265] - 8 | 4311286 | 581164 - 13,41 9,0/ 0,4} 1.50
& 11.65 |- - - | 340f265 | 42 1280 222! 6 {13,4{10.8.0.5| 1.40
9 11.59 |290]- - | 431)270 | 49| 214|104} 12 110.0] 7.0{0.4 1 1 96
10 1.52 | - - S I - |- - - |- - - -
11 1.46 | - - -1 - 1- - i- - - |- - - -
12 11,55 |- - - | 412]274 | 41 | 146 98} 7 l12.,5| - 0.3} 1.88
13 }1.53 |275] - - L a3ol316 ] a6 lisol 130! 8 j11.8] 9. 4lo 3] 1.73
14 11.49 | 2241751 - | 392314 | 491176} 116 12.6110.1/0.4 | 1.65
15 11,55 {218)i71| - | 440|368 | 5411564 148) 12 j11.6] 8.9/0.41 1.72
16 | 1.46 | 162 1321 - | 338|326 | 43| 90{138] 7 [11.,3] 8.1/0.4| 1.88
17 {1.37 |- - -l - |- - 1- - - |- - 1= -
18 | 1.49 |- - -l - q- - |- - - - - - -
19 | 1,57 |190] 160{ 3 | 382{361} 40 |128| 164] 13 [13.0{11.0/0.4| 1.78
20 | 1.50 |215| 140! & | 370/378 | 521128 182] 16 j13.8/12.8/0.5| 1 51
21 | 1.55 |-180 110f 3 | 384]/245 1 47)162|158]| 18 }13.8/13.8/ 0.6 | 1.45
22 | 1.49 [190) 90i 4 | 396317 ] 47 {122} 132| 6 }13.4{10.,0/0,4 | 1.50
23 1 1.52 (293 2650 31 3s40[313 ) 59 84| 118] 4 |12.2/10.000.5| 1.68
24 11.58 |- - S R - |- - -_- - 1= -
25 11,50 |- - -l - 1- - |- - - |- - 1= -
26 {1.39 [143] 60! 8 | 286{208 | 221118! 206| 15 | 8.7 6.8/0.1| 2.90
27 | 1.54 [183)125] 8 | 310|- 35 | 118 ] 184 4 [12.0] 6.7[0.2 | 1.65
28 | 1.40 |158] 119] - | 286|248 | 31| 84] 102 8.9} 5,310.2| 2.50
29 | 1.35 |201] 138] 5 ! 368l257 | 40164 110] 10 |10.6] 6.1 0.2 | 1.76
301 1.31 |1sol 11s| 24 2941227 | 20)106] 102] 17 }10.7] 5.2l 0.2 | 1.62
31| 1.26 |- - S R - ]- - -1 - -
avee 150 | onal 146l 51 3s0lzae | aslisal 1eal o d11 .ol anloal 1.76
RW - Raw Wastewater $S - Suspended Sulids

PL - Primary Liflucnt
TE - Final LEffluent

115

TP - Total Phosphorus

Flow¥-Desipgn
p¥it- Tot,

-

1.5

HGD

Phos. in RW



MONTHLY AVERAGE VALUES OF ADDITIONAL CHEMICAL

TABLE 2 - APPENDIX C

PARAMETERS DURING EXTENDED ALUM RUN

-t TOT. ALK.
TOT. Al so, |(mg/l as |TURBIDITY| TKN NH3-N® | NO3-N#
(ng/1) (mg/1) | CaCO3) | (JTW) (mg/1) |(mg/l) |(mg/l)
MONTH RW |FE |RW | FE | RWw { FE|{RW |FE | RW | FE | RW | FE| FE
APRIL 1971 |} 6 i1,1| 59| 97} 195110 165} 27| 24113 | 20 113 2
MAY 1971 s 11.8| 81]169} 193! 62 [162 | 9] 2713 | 20 |12 3
JUNE 1971 & l1.4) 85{162] 178 58 |150 | 9} 21} 9 | 20 |10 3
JULY 1971 5 11.6 | 93] 164 ] 197] 54 [145 61 22|10 |18 |11 2
AUG. 1971 4 11.4 1109 ] 183 | 208] 71 [141 7] 264110 |18 [10 3
SEPT. 1971 | 3 |2.1 121 ] 212 192] 44 § 72 g| 26{11 | 20 |10 3
OCT. 1971 .5 12.6 1191196 ] 216| 90 | 56 9t 17} 7 11216 4
NOV. 1971 4 11,7102 1189) 226] 67 | 62 | 11| 25112 |18 }10Q 3
DEC. 1971 | ¢ |1.4 |135|154| 2364178 | 33 | 16| 12} 6 7 { 5 2
JaN. 1972 L2 12,2 {122 | 182] 242117 | 53 9| 22111 |16 |10 2
FEB. 1972 3 12,1 7118 1209 224] 78 | 67 71 27113 120 |14 1
MARCH 1972 | 3 [1.8 118 | 221]|228] 67 | 73 71 27113 |20 113 1
RW - Raw Wastewater

FE - Final Effluent
N* - mg/l as N

116




TABLE 3 - APPENDIX C

MONTHLY AVERAGE VALUES OF PLANT OPERATING PARAMETERS
DURING EXTENDED ALUM RUN

p.0. | T RESTDUAL. £OLLFORMS
RECYCLE pH (mg/1) | (of) Cl, (ng/1) KNo,/ml)
FLOW% FEED**

MONTH (MGD) RW|{ FE|RW | FE | RW | FE |(LB/DAY) FE RW | FE
APRIL 1971 .46 7.117.0]1.2(6.6 { 73| 70 0 0.0 30e] O
MAY 1971 2.1 7.317.0] .5[6.7 1 76| 74 0 0.0 99t| 770
JUNE 1971 .06 7.317.0} .216.2 | 81 ] 84 0 0.0 113¢] 925
JULY 1971 .06 7.217.0] .1/6.6 | 84 | 82 100 1.1 116t] ©
AUG, 1971 .06 7.4 16.9] .116.3 | 84 ] 83 100 .9 1306t
SEPT. 1971 .71 7.216.5] .116.5 | 83 | 81 110 1.5 108t! 0
OCT. 1971 .57 7.216.61 .316.9 | 78 | 74 98 1.7 18t 0
NOV, 1971 .85 7.4 17,01 .317.4 | 74 | 69 95 1.6 93e] 0
DEC. 1971 45 7.317.2] .917.7 1 63 ] 60 100 1.4 st 0
JAN, 1972 .86 7.316.9} .5|7.6 } 61 | 57 100 1,6 got] o©
FEB. 1972 .82 7.3 16.7) .3[7.7 | 65 | 62 97 1.2 §5t] 0
MARCH 1972 .73 7.216.7] .416.7 | 67 | 66 100 1.3 62t] ©

RW - Raw Wastewater

FE - Final Effluent

* . Settled sludge recirculation flow from final
clarifier hopper to raw wastewater wet well,.

*% . Chlorine fed to trickling filter effluent
just prior to entering final clarifier.

117 #U.S. GOVERNMENT PRINTING OFFICE: 1973 546-310/75 1-3



SELECTED WATER 7. Repert Ne,
' RESOURCES ABSTRACTS

INPUT TRANSACTION FORM w
ENHANCING TRICKLING FILTER PLANT §. RevortDace
PERFORMANCE BY CHEMICAL PRECIPITATION 6.
| -8, Performine Organization
— Report No.
Derrington, R. E., Stevens, D, H. and Laughlin, J. E,
_ 5800685
FRichardson, Texas, City of v 11010 EGL

12. Typec? Repor: and
‘ o Period Covered
12. Sponsnring OQrganiza‘ion

“Environmental Protection Agency

Environmental Protection Agency, Report No, EPA-670/2-73-060,
August 1973.

Two years of plant scale studies indicated metal addition was an effective effluent
olishing technique at this conventional wastewater treatment plant. Effluent phos-
;horus (P), five-day BOD and suspended solids were reduced to 0.5, 5, and 7 mg/l
respectively, Aluminum sulfate was more effective than ferric chloride. Alum
addition ahead of the final clarifier proved the best arrangement. An optimum mole
ratio (metal/phosphorus) of 1. 6 developed; this ratio shows moles of aluminum fed
%er mole of incoming total phosphorus. Chemical costs, of which one-third was for
ransportation, were 5 cents per 1,000 gallons of flow treated, or 36 cents per pound
of phosphorus removed when in the 96 percent reduction range. Chemical addition
doubled the volume of digested sludge but dewatering on sand beds took half as long
s previous conventional operations. During this demonstration the treatment system
eceived some 1. 6 mgd of typical domestic discharge, essentially its design loading.

ydraulic loading on clarifiers was minimized by drastic reduction of recirculation
oOwWs,

|

¥

Em Descriprors % Biological Treatment, * Chemical Precipitation, *Oxygen Demand,

Phosphorus, * Suspended Solids, * Tertiary Treatment, * Trickling Filters,
Wastewater Treatment, Activated Carbon, Biochemical Oxygen Demand, Chemical

Dxygen Demand, Coagulation, Colloids, Data Processing, Dispersion, Diurnal
Distribution, Domestic Wastes, Feeding Rates, Filtration, Flocculation, Laboratory

Tests, Nutrient Removal, Sedimentation, Sewage Treatment, Sludge Disposal, Texas,
 Tracers, Treatment Facilities. ‘

17b. Identifiers
* Richardson (Texas)

e R R L S VS Sl 05D
19. Security Class. | 21. Nolof Send To:
(Report) ; - Pages
2. SecurnyClass. | 22 Price | YATEREESOURCES sEimTIn InTonMATION cenTen
(Pzge) - WASHINGTON, D. C. 20240
James E, Laughlin . - Shimek, Roming, Jacobs & Finklea

Consulting Engineers




